
  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  



  
The Lemonator Model No. 5314 
 

Page 10 

 

 gmpopcorn.com

The Lemonator – Parts List 

Item Part Description 
Part No. 

5314 
1 FRAME 38371 

2 KNOB DUMP HANDLE             47110 

3 HANDLE LEVER 38374 

4 THUMB SCREW 1/4-20 X 3/4” (2 required) 38379 

5 PUSH BLOCK 111334 

6 GUIDE ROD                    38376 

7 RETURN SPRING (2 required) 111480 

8 CONE 111141 

9 BOWL 111145 

10 STAND 69219 

11 LEG 69218 

12 SUCTION CUP, 1/4-20 STUD     12642 

13 10-24 X 7/8 M/S 18-8         38383 

14 PIVOT BLOCK                  38385 

15 GUIDE WITH BEARINGS 38386 

16 NYLON STD FLANGE BEARING     38382 

17 PIN 38377 

18 #3 EXTERNAL HITCH PIN        38384 

19 YOKE   38375 

 

  


